
ATTACHMENT F - FACT SHEET
 

Table of Contents 

Attachment F - Fact Sheet · F-3
 
I. Permit Information F-3
 

A. Description of Wastewater and Biosolids Treatment or Controls F-4
 
B. Discharge Points and Receiving Waters F-5
 
C. Summary of Existing Requirements and Self-MonitoringReport (SMR) Data F-5
 
D. Compliance Summary :..F-6
 
E. Planned Changes :.· :F-7 

III. Applicable Plans, Policies, and Regulations : F-7
 
A. LegaI Authorities F.,7
 
B.. California Environmental Quality Act (CEQA) : F-7
 
C. State and Federal Regulations, Policies, and Plans F-7
 
D. Impaired Water Bodies on CWA 303(d) List. F-9
 
E. Other Plans, Polices and Regulations - Not Applicable F-10
 

IV. Rationale For Effluent Limitations and Discharge Specifications F-10
 
A. Discharge Prohibitions .. ~ ; F-1 0
 

. B. Technology-Based Effluent Limitations F-11
 
1. Scope and Authority .' F-11
 
2. Applicable Technology-Based Effluent Limitations F-11
 

C. Water Quality-Based Effluent Limitations (WQBELs) F-13
 
1. Scope and Authority , F-13
 
2. Applicable Beneficial Uses and Water Quality Criteria and Objectives F-13
 
3. Determining the Need forWQBELs F-15
 
4. WQBEL Calculations · F-17
 
5. WQBELs Based on Basin Plan Objectives F-17
 
6. WQBELs Based on Title 22 "California Heath Laws to Recycled Water" F-17
 
7. WQBELs Based on State Water Board Policy F-18
 
8. Whole Effluent Toxicity (WET) F-18
 

D. Final Effluent Limitations : F-19
 
E. Interim Effluent Limitations - Not Applicable F-21
 
F. Land Discharge Specifications - Not Applicable F-21
 
G. Reclamation Specifications - Not Applicable F-22
 

V. Rationale for Receiving Water Limitations F-22
 
A. Surface Water F-22
 
B. Groundwater F-24
 

VI. Rationale for Monitoring and Reporting Requirements F-24
 
A. Influent Monitoring : , · · F-24
 
B. Effluent Monitoring : F-24
 
C. Whole Effluent Toxicity Testing Requirements F-25
 
D. Receiving Water Monitoring F-25
 

1. Surface Water F-25
 
2. Groundwater - Not Applicable F-25
 

E. Other Monitoring Requirements F-26
 
1. Biosolids/Sludge Monitoring ; F-26
 

VII. Rationale for Provisions : F-26
 
A. Standard Provisions F-26
 

Attachment F - Fact Sheet F-1 



B. Special Provisions F-26
 
1. Reopener Provisions F-26
 
2. Special Studies and Additional Monitoring Requirements F-26
 
3. Best Management Practices and Pollution Prevention F-27
 
4. Construction, Operation, and Maintenance Specifications F-27
 
5. Special Provisions for Municipal Facilities (POTWs Only) F-27
 
6. Other Special Provisions - Not Applicable F-27
 
7. Compliance Schedules - Not Applicable , F-27
 

VIII. Public Participation F-27
 
A. Notification of Interested Parties : F-27
 
B. Written Comments F-27
 
C. Public Hearing : F-28
 
D. Waste Discharge Requirements Petitions .. : F-28
 
E; Information and Copying F-28
 
F. Register of Interested Persons F-28
 
G. Additional Information F-28
 

List of Tables 

Table F-1. Facility Information F-3
 
Table F-2. Historic Effluent Limitations and Monitoring Data F-6
 
Table F-3a. Surface Water Basin Plan Beneficial Uses F-8
 
Table F-3b. Ground Water Basin Plan Beneficial Uses F-8
 
Table F-4. Summary of Technology-based Effluent Limitations , F-12
 
Table F-5. Basis for Limitations : ; : F-12
 
Table F-6. Comparison of Water Quality Objectives vs Effluent. F-14
 
Table F-7. Applicable Water Quality Criteria F-15
 
Table F-8. Summary Reasonable PotentialAnalysis ,.. , F-17
 
Table F-9. Summary of Water Quality-based Effluent Limitations F-18
 
Table F-10. Summary of Final Effluent Limitations F-21
 
Table F-11. Receiving Water Limitations ~ F-22
 

Attachment F - Fact Sheet F-2 



ATTACHMENT F - FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections orsubsections of 
this Order that are specifically identified as "not applicable" have been determined not to apply 
to this Discharger. Sectio~s or subsections of this Order not specifically identified as "not 
applicable" are fully applicable to this Discharger. 

I.	 PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

Table F-1. Facility Information 
WDID 6A181554001 
Discharger Susanville Sanitary District 

Wastewater Treatment Plant, Susanville Name of Facility 

Facility Address 
476-200 Bunyan Road 
Susanville,.CA 96130 
Lassen County 
Randy O'Hem, General Manager, (530) 257 - 5665 

Randy O'Hem, General Manager, (530)257 - 5665 

Facility Contact, Title and. 
Phone 
Authorized Person to Sign 
and Submit Reports 

Mailing Address 
45 S. Roop Street 
P.O. Box 152 
Susanville, CA 96130 
SAME AS MAILING ADDRESS • 
POTW 
Major 
1 
A 
No 

N/A 
2.0 MGD 
2.0 MGD 
Susan River Hydrologic Area 
Jensen Slough 
Inland Surface Water 

Billing Address 
Type of Facility 
~ajor or Minor Facility 
Threat to Water Quality 
Complexity 
Pretreatment Program 
·Reclamation Requirements 
Facility Permitted Flow 
Facility Design Flow 
Watershed 
Receiving Water 
Receiving Water Type 

A.	 SusanvilleSanitary District (hereinafter Discharger) is the owner and operator of the 
Susanville Treatment Plant (hereinafter Facility), a wastewater treatment plant. 
For the purposes of this Order, references to the "discharger" or "permittee" in 
applicable federal and state laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 

Attachment F - Fact Sheet F-3 



B.	 The Discnarger discharges secondary treated disinfected wastewater to an unlined 
constructed irrigation channel. The effluent is used during the growing season to 
irrigate ranches and/or finally reaches the Jensen Slough which is a tributary of the 
Susan River. Both the Jensen Slough and the Susan River are waters of the United 
States. The discharge is currently regulated by Order No. R6T-2002-0031 whichwas 
adopted on May 8, 2002 and expired on MClY 8, 2007. The terms and 'conditions of the 
current Order have been administratively continued and remain in effect until new 
Waste Discharge Requirements and NPDES permit are adopted pursuant to this Order. 

The Discharger filed a report of waste discharge and submitted an application for 
renewal of its Waste Discharge Requirements (WDRs) and National Pollutant Discharge 
Elimination System (NPDES) permit on November 7,2006. Supplemental information 
was requested on March 23, 2007 and received on March 23, 2007. Site visits were 
conducted on June 25, 2007 and"on April 1, 2008, to observe operations and collect 
additional data to develop permit limitations and conditions. 

II.	 Facility Description 

A.	 Description of Wastewater and Biosolids Treatment or Controls 

The existing Facility provides for secondary wastewater treatment that consists of: 
screening, grit removal, extended aeration (oxidation ditches), activated sludge 
processing, secondary clarification, disinfection (chlorine), de-chlorination processes (box 
and open ponds) and a wetland complex where the treated effluent resides prior to 
discharge via outfall EFF-001. 

The influent flows into the headworks, which consist of fine screening and a grit chamber. 
Then the wastewater flows to a distribution box that can convey the wastewater to the 
emergency storage ponds (see below) or to the two oxidation ditches for treatment. The 
two oxidation ditches-are designed to be able to be run in parallel and may be operated in 
series. The wastewater is passed through a secondary clarifier and a chlorine 
disinfection process. From the disinfection process, the wastewater may be discharged 
into the emergency storage ponds or continue in an underground pipe (that acts as a 
chlorine contact chamber) and discharge into a dechlorination box and an open pond to 
remove the chlorine. From the open pond the treated effluent passes through a polishing 
wetland prior to being discharged into an unlined channel (EFF-001). The effluent is used 
to irrigate rangelands and finally discharges into Jensen Slough. 

There are two emergency storage ponds, NO.1 and NO.2. The emergency storage 
ponds are unlined, cover approximately 8.2 acres, and are some four feet deep providing 
an estimated 10.7 million gallons of storage if needed. The ponds have the ability to . 
receive e'ff1uent from the headworks and/or from the disinfection process. The raw or 
partially treated wastewater flows by gravity to a lift station that pumps the wastewater 
back into the headworks screening process. These ponds are used during emergencies, 
high flow, power outages, maintenance and system failures. 

Sludge handling andtreatmentsystems at the Facility include an aerobic d'igester, sludge 
storage tank and a centrifuge to dewater the sludge. Chemical analyses of the sludge 
indicate that concentrations of toxic constituents are below hazardous waste limits 

Attachment F - Fact Sheet F-4 



----------- ._ .. _._------~-

specified in Title 26 of the California Code ofRegulations. Sludge is dewatered by 
centrifuge and relinquished to others for application to agricultural lands in Lassen 
County. Dewatered sludge is also transported to a landfill in Nevada. 

The Facility is currently capable of treating, and disposing an annual average flow of 2.0 
MGD of municipal wastewater with current flows averaging approximately 1.12 MGD. 
There is a maximum average annual flow of 1.486 MGD, a peak wet weather design flow 
of 3.1 MGD, and a maximum hydraulic capacity of 4.0 MGD. 

B. Discharge Points and Receiving Waters 

Chlorinated wastewater effluent isdechlorinated by aeration in a dechlorination box and 
finishes dechlorination in open storage ponds. Dechlorinated effluent flows through a 
constructed polishing wetland prior to being discharged to a constructed discharge 
channel (irrigation channel) traversing adjacent agricultural lands. 

The water from this irrigation channel is used by others (not the Discharger) for irrigation 
(during the growing season), and livestock watering. Unused water in the irrigation 
channel and applied tailwater flows into the Jensen Slough and is used on other· 
agricultural lands. The Jensen Slough receives water from a diversion on the Susan 
River, and is a tributary to the Susan River. The wastewater effluent, water from the 
irrigation channel and slough system, and agricultural return flows eventually discharge 
into the Susan River as shown on Attachment B (Effluent Discharge Location Map), which 
is made part of this Order. 

The discharge point for the effluent to the constructed irrigation channel is Discharge 
point EFF-001 and is located at latitude 400 24' 50" N and longitude 1200 37' 0" W. 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

1. Flow Limitations 

The average rate of effluent flow from the facility in anyone-month period shall not 
be more than 2.0 MGD. 

2. Effluent Limitations 

Effluent limitations contained in the existing Order for discharges from Discharge 
Point EFF-001 and representative monitoring data from the term of the previous 
Order are as follows: 

Attachment F - Fact Sheet F-5 



------ ---------------,---_.... _---­

. , , Effl t L' 'tar d M 't' D taT bl a e F 2 H'Istorlc uen Iml Ions an om ormg a 

Effluent Limitation 
Monitoring Data (From December 

2000- To January 2007) 

Parameter Units 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

. Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Dally 

Discharge 

Biological 
Oxygen 
Demand 

mg/L 30 45 _ --­ 21 32 32 

Suspended 
Solids 

pH 

mg/L 

Standard 
Units 

30 
--­

45 
--­

--­
6.5-8.5 

37 48 48 
7 - 8.361 

Removal 
Efficiency 
for BOD 

% 85 --­ --­ 922 --­ --­

Removal 
Efficiency 
forTSS 